City of Auburn, Nebraska
Wellhead Protection Plan

Prepared by the Auburn Board of Public Works
Updated June 2018



Acknowledgements

Preparation of the City of Auburn Wellhead Protection Plan was by the Auburn Board of Public Works (BPW)
and made possible by funding assistance originally provided by the Nebraska Department of Environmental
Quality Source Water Protection Program grant in the fall of 2008 prior to the plan update in 2018. Leggette,
Brashears & Graham (LBG) assisted with the plan update.

NEBRASKA

Good Life. Great Environment

DEPT. OF ENVIRONMENTAL QUALITY

CITY OF AUBURN BOARD OF PUBLIC WORKS

NAME TITLE

David Hunter
Ken Swanson

General Manager

Water/Wastewater Manager
[...]
Is well metered: Y N[] Type: Mag Meter Size: 6" Make/Model: Sparling Serial #: M142860410
Electric meter reading: Water meter reading: 134639 x 1000 gallon Hr. meter reading: ___

Are drawdown readings taken routinely: Y[X] N [] Frequency: weekly Airline Length: __ '

Static Water Level: 16° Pumping Water Level: 31’ Drawdown: 15’ Avail. DD: ___ °

Are cross-connection requirements adequately met: Y N[

Are chemicals injected at the well: Y] NIX Ifyes, what chemical(s):

Observed condition of piping and valving: Excellent, new or fairly new paint, no corrosion

Observed condition of electrical systems: Excellent, all boxes covered, no exposed wire

Is backup power available: YXI N[] Type: X Describe Other: Portable generators are available. Well has a
generator connection and transfer switch

Size: Kwh Hp RPM for PTO or Belt Drive If exercised, how often ___ ?  Under load Y N ]
Is the facility well maintained and secure: Y N[] If yes, describe: well house is kept locked

If necessary, is appropriate signage in place: Y 0 ~NOJ N/A X

Does well meet criteria for potential GWUDI: Y[ ] N[J Unknown [X]

Has the source been deemed to be GWUDI: Y] N X Date of determination: ___

Are there any encroachments on this well: Y] N[K If yes, are they pre-existing or new: [ ] Pre [ ] New
Current well vulnerability rating: [ | Vulnerable Xl Non-Vulnerable

Comments on this well: 1. Well is elevated approximately eleven feet above grade on a concrete base in order to minimize

the effects of flooding, 2. Well has water level sensor for SCADA monitoring and is equipped with ABB VED's..

22



€C

TPUl- 2NPUSE0.099[3 BqIYSOL, = duing  Youl-§ OoUBBWoIId[ BqIYsO] = ¢ dmng

YOUI-¢ I[JoUSEWOI}09]q BqIYsO ], = ¢ dmng [oUl-] ‘TaW() SOsuag = | dung THonels sulduwng 1991 ;0C 94} JE 95N Ul SI9PRA 1IN

W.\

17

31} JU9So.d JYJ J€ Pasn Jou JN( [GUONEIod0 o1 ¢ pue [ sduinj -U0[eIodo Ul Sem Jue[d JUSUIJE3I] J9JEM PO 943 UdYA W) 91} I8

Sy 991AT3S YSIH S, WAJSAS o) 019 sduind 04 o0, ¢ PUE [ "ON [[PAIE3[)) JO 9pIS 10U 97} J€ osnoy dund 13)S00q 37} J& P3)ed0] 31e T pUe | sdWng D ¥ ;6 S)UdWmo)

PoY20] Jd9Y] SONI[IOE] :SQINSBIW AJLINIIS ILIISI( ON X & :ageulva(] 101U 199 :Suneay jo adLy,
N [X X:uonemuap ON K& :38eudIg ON KX :Sunysry :senIIdw) [[© e uonperado xoj ajenbape Suimo[[0f Y} Y

mpwwmwoe)  [JVN [JN [X A ‘pausns Ajaadoad syuoa pue sureIp [[B 24V
1553008 Y108y 10 suoisiroad aypaaejeym A1 I N [ A :urejd pooy e ur pajedof sappoey dund ayy day

mwwwoe) [N KA :saredaa 10§ puey uo sped-oaeds axy swewwo) [N XA ;qeuonjerado sdwnd (e 3ay

BPPO =0 (yesuozproy) ase) NS = DS dung Suned01ddy = JA
Jqiswqng = § (Teor104) wondng puy = SHA JuIqIn Y, AARBIUISY = T dung sopafg=9
QUIQIN], [BONIIA = LA dwing esnj3ud) = 1030y [ea1dg 10 BN = US dwng juowadeydsiq aISod = JAd  :S9p0) ddA]L
wds gz SIA Sax SAX Sz NAI3S Y31y IA p dun g 11041989y 392138 ;97 01
wdS3 gs¢ SIX SIX SIX ST IIIAIIS Y3IY 1A ¢ dumn g 11041989y 199138 ¢,97 6
wds 677 SIX S9X SOX 01 931A13S Y31y IA 7 dwing 11041989y 199.38 ,97 S
wd3 gey SOX SIX oON S JJ1AIIS Y31 LA T dun g 11041989y 399.01S 4,97 L
wds (09¢ ON ON ON 0€ 9J1AIAS Y31y IA dumg 9 ® 46 9
A0[9q 9)0U 39 ON ON ON 0€ 9JIAIIS Y31Y IA [ dung 5 % 46 S
X X X X :
wds gt SIX SIX SIX or IAIIS YIIY IA p dun g 1918Ap paystulg v
wids oo SIX SIX SoX oy JJ1AIIS YSIY LA ¢ dumn g 1932 A\ paysiulg <
wd3 gL SaX SIX SOX 09 NAIIS YS1Y LA 7 dun J J938Ap poystary z
wds gL SIX SIX SIX 09 31AI3S Y31y IA T dun g 19)eAp paysiulg 1
Jomod -Soig poadg dH adA],
SJUOUITIO)) dnyoeg Nd TRA IOJOIN uornyeorddy duing sweN ANfoe

(sonIoe I9TRA\ 90108 ISYIQO PUe [[o M Stipnjoxq 030 ‘suoneg dumd Ia3sooq)
I

SHILI'TIOVA dIN1d ANV SdINN1d WALSAS NOLLAGTIILSIA




ssanney dung pue sdung €o sjuammo))

POY90] 300N SOTI[IDE] :SAINSBIU AJLINJIS QLIS [IN [X A :eSeurei( IoL3u] 10A9[F :Sunesy jo adLy,
N [X A :uouequap [ON [X A :e8eusig ON XA :3unysry :SanI[IdE] [[¥ J& uonyetado a0y 9jenbope Suimo[[0) 3Yq) 1Y

mwwwo) [JVN [N [X A :pausduds Aadoad sjuaa pue sutelp [ 31y
:88330€ Apfroey 10y suoisicoid oy axe Jegm ‘9K 31 [ N [ ] A :urerd pooyy & i pajedof sonoey durnd ay3 a0y

swwmo) [N XA :saredat 1oy puey uo syred-aaeds say wuwoe) [N XA :euonyerado sduind e axy

NP0 =0 (reyuozuioy) 3se) Nidg = DS duing Sunedorday = 49
Jqisrewqng =S (reonusa) wonong puy = S uIqIN], ANBIUITYY = TH duing x033fg =14
QUIqIN], [BI0A = LA dwng (eSnjLyua) =) 1030y [ea1dg 10 [BIIPH = ¥US dwing juowade(dsi(] 3ABIs0d = JAd  :S9P0D AdAL
wds ggg Sax Sax SIX LT I9Jsuer) S 7 dun g a3sepn gysesddeg 8
wds ooz SIX Sax SIX LT Jaysue.I) S 1 dumn g 931SBAp ysemydeyg L
wds g1z SOX SIX SOX 01 J9JsuBI) S 7 dun g 912459y ysemydeyg 9
wds g1z SIX Sax SIX 01 Jaysuea) S 1 duin g a[2499Y] gsemydeyq S
wdS 5797 S SOX SIX 0< JojsueI) IA 7 dung gsemypeyq 19114 b
wd3 6797 Sax Sax Sax 0¢< J3Jsuea) LA 1 dung gseaspoeq 1oy v
wd3 go01 354 SIX SO SOA o1 J3Jsuea) D ¢ dun g yuangyq 19914 paysmuy <
wd3 o071 31T SIX S Sax o1 JIojsuea) D 7 dum g ywongyy 19314 paystulgy Ve
wds3 o071 151 SIX Sax SIX 01 JIajsuea} D 1 dwin g yuonpjy 1911 paysiuly 1
wds3 91 SIX SIX $IX 1 I9)s00q D dwin g 193soog suriorg) surysijod 1
JMog ‘Soag | poads dH adLy,
SJUAWWO)) dnypeg Nd IBA | I0)JOIA uoryedrddy dumg awreN Aeq

(seuro Jaje A\ 290G IS PUB [[9A\ SuIpnjoxy 919 ‘suone)§ dumd 191500g)

INVId INTNLVIIL JALVA LV 4SSl SHILI'TIOVA dIN(Ad ANV SdIANd




TRANSMISSION OF SOURCE WATER

(For purposes of this survey, if the Transmission main exceeds 300" in length this sheet must be completed)

If the system treats, does the transmission main deliver all raw water to a treatment plant: Y N[]
If no, explain: Number of Transmission mains: Four
Length Construction Date Type of Material # Air Relief # Blow Off
A. 1.0 Mile 1940 Cast Iron 0 1
B. 3.4 Mile 1981 C 900 PVC 0 2
C. 1.7 Mile 1940 Cast Iron 0 2
D. 1.8 Mile 2010 C 909 PCV, 12-inch 2 1
Does the air relief(s) terminate above ground level: Y[ N[O NAK

Transmission Mains A, B and C; There were 6-7 air relief valves originally installed, each located in

manholes. As the air relief valves were located in flood plains, each valve was capped and their supply lines

valved off in order to prevent possible cross connections.

Transmission Main D: The discharge for both Air Relief Valves are piped to atmosphere and above the

flood plain.
Is (are) the air relief(s) screened: Yy N[O wNAL
Is (are) the blow off(s) capped: YX N[O NAL]
Is there a valve exercising program: YX N[O wNAll Frequency: annually

Are repair materials available on-sitee  Y[X N [

Comments on Transmission Mains:

Transmission Main A is dedicated to Well #11

Transmission Main B is used for the six (6) wells located east of Auburn: Wells #1, #2, #3, #4. #5, #6
Transmission Main C is used for the two (2) wells located north of Auburn: Wells #19, #20
Transmission Main D is dedicated to Well #13

25




TREATMENT FACILITIES AND PROCESSES

Is the treatment plant located within 100-year floodplain: Y[] N[X Comments:

Are there any potential contamination sources in the vicinity of the plant: Y[ NX

If yes, describe:
Are the grounds and facility well maintained: YX N[OJ
Is the facility staffed 24/7: Y[ NK

If not, what are the normal operating shifts: 7:30 am_- 4:00 pm Monday through Friday

Is the facility secure from trespassers and vandalism: Y N[]

If yes, describe security measures: facility kept locked; door alarm

Is the system currently using or participating in any type of optimization programs: Y [l N

Historical Daily Maximum production over last 3 years: ,979 MGD (2012)

Are there any limitations to plant flows: Y X N ] Two of three filters can operate at any one time at the nominal

capacityof 700 gpm per filter,

Is there an emergency power source: YX] N [J Type: Portable generators
Frequency of testing of emergency power source: monthly

Is there a Preventative Maintenance Program for the treatment plant, associated equipment and facilities: Y X N[O

TREATMENT PROCESS BEING USED

Conventional Filtration: X Direct Filtration: [ In-Line Filtration: []

Slow-Sand Filtration: [_] Single-Stage Softening: ] Two-Stage Softening: [ ]

Conventional Filtration / Softening: [

Membrane Filtration: [ ] Micro-Filtration: [] Ultra-Filtration: [ ]
Nano-Filtration: [ ] Reverse Osmosis: [ | Greensand Filtration: [ ]
Ton-exchange: [ | Purpose:

Aeration: ] __ Type: [X] Cascading

Disinfection: [X] Chlorine Pre:[]__ Post: DJ Other:
Oxidation: [X| Sodium Permangate Purpose: Manganese removal

Sequestering: [ ] Purpose: __

Fluoridation: |Z . Other Processes: __

Individual processes or package plant: Package plant
If Package plant/treatment unit, brand name and model of unit: Siemens Trident TR-420 STR

Comments on Treatment Facilities and Processes: The Water Treatment Plant went into operation during the summer

of 2011. The Water Treatment Plant began Surface Water Treatment Rule Compliance on September 1, 2011,

Are there Split and Complex Treatment Trains: Y[ ] N[X

26




35e[d Ul APBAI[E SI Jey] Jusmndinba Paaj [BaIayd SulsSn papaau JI TowA[0d JIUONEd € Pad) 0} AJIqE oY) Sey Jueld JUSUIjedl) 13JeA 9 "U0NIpUOd JUS[[3IX3 Ul pue

PAIIEISUT A[MAT 918 SEIIE Pad) [EIIWRYD pUE Juawdinba pasy [eoleyd [y pudwdinby pasy [ed1way) pue (S)wdisAS pady [edWaY)) ‘S[edIWaY) WO SJUSWwo)

:paJ A9y} 34® 219y ‘jou JI N XA :A3I[I9€] PI9J [BIIWAYD € JB PIJ S[BIIWIYD ISIY) 1Y
swummo) [N XA :$13P39) [EWIYD 10§ dde[d Wl [01}U0I UOTIIIUU0I-550.10 elidordde s
mpwwwo) [N XA :$I9pady (€ 10] d[qe[lear sprun dmjoeq Ay
PV (qaes 7)
dRIIsoI0NJOIPAH XX SAX HdD 8§ IS6SH-TY6VV TIN'T dwund widergdeiq
3)BUBSUBULIdJ (goea 7)
wnipog XX X HdD 1 ISE6E-IS6VV AT duind w3eaydeq
QULIO[Y)) SUIYSIOJ XX SOK Ae(/4 S€-0 MOTA SEETTS FEXEN AT
QULIO[YD) XX S9X Ae(q/# S€-0 MOTA SUQWIAIS REYEI TN |
padeg paded
BEY1iTe) [enuey | MO[ | J0JOTAL 10 [[PAA 2 hw MC
918y Pad Sumos Jo POYIdIAL 19 ASN | o3Suey pooy # PPOIN oMeN wondrsoQq

SNOLLVOIMIDAdS INAWJINOA dAdA TVOINIHD

(S)WO0I [EITWAYD Ul PIYI07] :95B10)S [BIIWAYD A0) SIINSBIMW AJLINIIS IGLIISIQ

swwwoe) XN [ X ssyurod vonednidde ay) gym smajqord IqISIA AUB AI3Y] AV

muswwo) [N X X spuuosiad [[e 03 aiqenieae Juswdmbs £yo)es [edrmayos sjerrdoxdde sy sy

mpwowwo) [N KX :euuo0sIad [[& 03 31qISs3Ie A[Ipeal (S)SASIAl 21V

ON 10 $3 X = JJBS 2 24029S a8el10)§ Jusmureyuo)) jids 98eudis 2 Suippqe] “ieay SASIA “dinbyg £oyeg

PYPO=0 PMIEANUEL=] PIPqeI="1 9MBIS=S :SIP0)D JUSWAINSEI] SpIEPUBIS VMMV =€ TA=T ASN=1 :S9p0D UONEIYI)
P10}S SUO[[ES ()9 ON SIX Sax SIX S 1 Aeq/#L Sl POV JIISOION[JOIPAH
P3.101S SUO[[ES (), ON X SOX SIX S 1 Le(q/4 v SI 9)BUBSURULIdJ WINIPOS

Pa.10)s SIOPUIAd "qT OST X ON SN S9A SIX S ! Aeq/4 S°€ €/a ULIO[Y)) SBY)

juatn EY TS Agq ‘Tes
-ureyuo) » Tesy | -dinbg Aq Py | padyg Apre@ | w Aoeded
SJUDWWO)) mds surppqey | SASIN | A19JBS | pAInsedAl | IR ageraay yue], e W\ [BIIWIYD

(9 WSl S00-7Z DYN 6.1 yim A1dwos 03 pernber wie)sAs Aue 10] peposu 199Ys sTq 1)
SINALSAS AdAA TVOINAHD ANV STVOIINTHO




SEDIMENTATION / CLARIFICATION

(If non-similar multiple units, complete one sheet for each one.)

Type: Cross-flow Basin: ] Radial-flow Basin: [:l Up-flow Clarifier: @
Number of Basins: 3 Baffling Factor: n/a
Basin(s) Measurements: Length: 8' Depth: 7.5' Width: 8' Diameter: !

Does flow appear to be evenly distributed: Y X N[O

Is there evidence of short-circuiting: Y[l N
Method of Sludge Removal: Mechanical: Type: N/A
Manual: Frequency:
Average Settled Turbidity: NTU Historical Settled Turbidity Range: NTU

Sludge Disposal Location:

Comments on Sedimentation/Clarification; Adsorption clarifier utilizes a high rate clarification process through media

composed of HDPE beads.

FLOW CONTROL AND METERING

Source Water Influent Metered: Y N [] Finished Water Outlets Metered: YX N[O

Water Treatment Plant

Meter Type Size Make Model Location & Use

Mag Meter 8” Siemens | Sitrans FM Mag 5100W Source Filter #1 Influent
Mag Meter 8” Siemens | Sitrans FM Mag 5100W Source Filter #2 Influent
Mag Meter 8” Siemens | Sitrans FM Mag S100W Source Filter #3 Influent
Mag Meter 8” ABB Mag Master Source Filter Effluent
Mag Meter 8” ABB Mag Master Source Filter Effluent
Mag Meter 8” ABB Mag Master Finished To Distribution
Mag Meter 8” ABB Mag Master Finished To Distribution
Mag Meter 6” ABB Mag Master Finished To Distribution
Mag Meter 6” ABB Mag Master Finished To Distribution

Comments:



GRAVITY FILTERS

Number of Filters: 3 Filter ID (name or number): #1, #2, #3 Installation Date: 2010

Filter Technology: Rapid Sand: [X] Slow Sand: []

Filter Media (check all that apply): Sand: [X Anthracite: [X] GAC: []
Gravel: [] Garnet: DE: [] Other:

Filter Dimensions: Length: 22' Depth: 8' Width: 8' Diameter: _____' Baffling Factor: n/a

Date of last media installation or replacement: new in 2010
Are there any visible problems with filter media: Y[] N Comments:

Type of under drain system: Siemens Multi-Block System

Frequency under drain system is inspected: n/a
Designed filtration rate: 4 gpm /ft* Current filtration rate: 2 gpm /ft*
Design media depth: 30" Current media depth: 30"

Criteria for initiating backwash: Run-time minutes (presently 4020 minutes) or head pressure loss

Monitoring Equipment: Rate-of-Flow Controller(s): X Are these variable or set: Variable
Filter Effluent Turbidimeters: X Head Loss gauges: X

% media expansion during backwash: 20 - 30%  Average filter run time: 4020 minute

Is there a Surface Wash System for the filter: Y[ N [X Air Scour: Y N []

Is there filter to waste capability: Y N [ Comments: properly air-gapped

How are recently washed filters brought back on line: Filter to waste until filter turbidity remains less than 0.28 NTU's for a

minimumof two minutes, Repeat process if necessry. Return to normal filter operation when this level is achieved.

Condition of pipe gallery: Excellent
Has a filter profile been developed for the filter: Y[l NKX Comments:
Has a filter self-assessment been completed for the filter: Y l:] N Comments:

Where is filter effluent turbidity monitored (list all locations): at discharge header of each filter

Turbidity monitored via: Continuous monitor [X or by grab sample [ ]

How often are the readings recorded: every 15 minutes

Date of last filter effluent turbidimeter calibration: 3/8/2016, all three filters Calibration frequency: Every 90 days
Are calibration records current and accessible: Y N [ Comments:

How are required turbidimeter readings recorded: ] Chart Recorder [] Strip Chart X Data-logging

Frequency of readings: Continuous while filter is operating via SCADA

Is redundancy provided for readings: YX] N[ Turbidity readings are cross checked with hand-held unit a minimum

of every 90 days. (O & M Manual calls for this to be done weekly)

Are filter-aides added prior to filtration: Y[X N [ Ifyes, what chemical(s): sodium permanganate

Dosage rate: 0.6 - 1.0 mg/L Does it meet NSF-60, UL, or AWWA standards: Y[X N[

Are appropriate cross-connection devices installed, where necessary: Y XN [C] RPZ on process water

Is backwash water retained for recycle: Y X N [] If yes, method: [ ] Lagoons X Direct Recycle
Comments on Gravity Filters: DHHS-approved plant capacity of 1400 gpm, based on a single filter capacity of 700 gpm.

Effective 1/1/2016: A back-up computer has been installed at the WTP. Each filter is now monitored individually for

turbidity, and alarms on each filter indicate high turbidity conditions.

29




DISINFECTION PROCESSES

Page 1 of 2
Pre-Disinfectant Used: [ | Chlorine [ Ozone [] Chlorine Dioxide ~ [] Other: _____
In-plant Disinfectant:  [X] Chlorine [ Ozone [] Chlorine Dioxide O other:
Distribution (plant effluent) Disinfectant Used: [X] Chlorine [] Chloramines [_] Chlorine Dioxide
[]lOther:
Chlorine Type Used:  [X] Gas — 150 Ib. Cylinder []1Gas—1T Cylinder [ Gas— RR Tank Cars
[] Liquid — Sodium Hypochlorite:____% [] Calcium Hypochlorite: __%
Primary Purpose: [] Oxidation [X] Disinfection ] Both
Chlorine Dioxide: On-site generated: Y[ N [J] Ifyes, number of generators: ___
Size of chlorine cylinders: ____ Bulk chlorite storage: ____ gal
Primary Purpose: ] Oxidation [] pisinfection ] Both
Frequency of generator yields: _____ Averageyield %: __ %